HYDRO TRACTOR

Parts Manual

Models
93604200 42" Hydro Tractor

& ENGLISH 431473 Rev. 4 02.01.10

Printed in the U.S.A.



HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor
when ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore,
it is not recommended to use this manual as a guide to assemble or disassemble the tractor. Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

* Product - “Tractor”

* MODEL NUMBER - “93604200 / A20BH42 (96046001100)”

 Part Number

* Part Description

TABLE OF CONTENTS

ST 0 o | 1 I L 3
I 03 I {037 4-5
[0 5 1] 6-7
DRIVE.... ettt ————————————————— 8-9
ENGINE........co oo ———————— 10-11
STEERING ... s s s e n e 12-13
MOWER DECK ..ottt risssssrissss s nissss s ssssss s s s ssssss s snssssssa s s ssannns 14-15
L AT | 16-17
S ] L 18-19
D] 0 LY 20-21
WARRBANTY . ssssssssssssssssssssssssssssssnnssnssnnnnnnnns 22-23
PARTS AND SERVICE........ccootiiinnmmnrinsssss s snsssss s nnssss s s ssssssssss s snsssnns 24



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11
SCHEMATIC

SCH11
+ -
o1 1]1o
BATTERY
, SOLENOID _ STARTER
RED RED
AMMETER FUSE |
(OPTIONAL)
|
WHITE !
|
| |
L |
| |
| |
—0O 1 O— ATTACHMENT CLUTG
! (CLUTCH OFF)
| ! BLACK
,,,,,,,, | N\~
CLUTCH/BRAKE GRAY
(PEDALUP) [ | ___ - ----—--—-—-—--—-=
| |
BLACK | REVERSE SWITCH |
‘ (NOT IN REVERSE) |
BLACK | |
_________ | |
BLACK T :
A2 BLACK |
Y\ BLACK < SEAT SWITCH I
13 BLACK (NOT OCCUPIED) !
. U\ BLACK L ~ I
o I
o8 1
1 |
| JUNCTION |
ICONNECTOR [T XU~~~ [~
) | fP 5
I I I
£ l SHORTING |
NOTE 3 : CHASSIS CONNECTOR :
YOUR TRACTOR IS 1 HARNESS . ___ |
EQUIPPED WITH A SPECIAL
ALTERNATOR SYSTEM.
THE LIGHTS ARE NOT o :
CONNECTED TO THE () 'eNToN L) SPARK
BATTERY, BUT HAVE THEIR UNIT g%ﬁ%ggﬁ;‘
BECAUSE OF THIS, THE (OPTIONAL)
BRIGHTNESS OF THE LIGHTS HOUR O BLACK
WILL CHANGE WITH ENGINE METER
SPEED. AT IDLE THE LIGHTS |g
WILL DIM. AS THE ENGINE IS |=
SPEEDED UP, THE LIGHTS POWER OUTLET
WILL BECOME THEIR (OPTIONAL)
BRIGHTEST.
FUEL SHUT-OFF
SOLENOID gm@@[y&e@s g(GSOTUE"?wF'?WUTPUT (Zgr—\cflalgﬁ\lécs’\\(ms,\#s% %ﬁg%gﬁl'\l\/l‘ECTED)
(IF SO EQUIPPED)
RED O < @ riii?riiniiiniiiiiiiil
® T © LIGHTING SYSTEM OUTPUT | w ®
O/ 5 AMP AC @ 3600 RPM DIODE ! ALTERNATOR !
] O | ORANGE V& NN )
. LIGHT SWITCH | 14 VOLTS AC MIN. @ 3600 RPM (LIGHTS OFF)
BROWN @ BLACK
HEADLIGHTS
IGNITION SWITCH [——
POSITION | CIRCUIT  “MAKE” D; O
oFF TWhGiat WIRING INSULATED CLIPS
e BAd o, G NOTE: IF WIRING INSULATED ~ NON-REMOVABLE
CLIPS WERE REMOVED FOR CONNECTIONS
RUN B+A1 L¥A2 D, O SERVICING OF UNIT, THEY
START [B+S+A1 SHOULD BE RE-INSTALLED TO
PROPERLY SECURE YOUR REMOVABLE
CHASSIS HARNESS DASH HARNESS WIRING. CONNECTIONS
CONNECTOR CONNECTOR
(MATING SIDE) (MATING SIDE)

3



T01S

TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11

ELECTRICAL

0l ;
7

iy
L2 ©
<

103
With Service Minder Option

With 12V Outlet Option




TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11

ELECTRICAL

ITEM MFG.
NO. NO.

1 163465

2 74760412
8 186491
16 176138
21 183759
22 4152J

24 400253
25 412894
26 175158
27 73510400
28 145491
29 401545
30 193350
33 411935
34 110712X
40 401098
41 17720408
42 131563
43 192507
55 17060512
71 194276
79 175242
87 197802
90 400724
91 190270
92 196615
93 192540
94 191834

99 17670412
100 19091416

ARIENS
PART NO.

21546162
21546803
21546233
21546205
21546226
21546673
21546556
21546646
21546200
21546779
21546112
21546574
21546319
21546640
21546050
21546568
21546210
21546082
21546294
21546187
21546323
21546201
21546457
21546559
21546274
21546412
21546295
21546849
21546207
21546277

DESCRIPTION

BATTERY.12.VOLT.28.AMPWET

BOLT HEX HD 1/4-20 UNC X 3/4
BOX.BATTERY.MOUNT.FRONT.LT
SWITCH.INTERLOCK.NONO.GRAY
HARNESS ASM.LIGHT.22"(4152J)
BULB.LIGHT.#1156
CABLE.BTRY.PSWRE.DSH SOL.8"TEX
CABLE.STARTER.6GA.BL/RED.14.5"
FUSE.20 AMP.

NUT, KEPS HEX 1/4-20 UNC
CABLE.GROUND.21"BLK.6 GA.90T
SWITCH.SEAT.DELTA.OPC.9LB.
SWITCH.IGN.DLTA.P-IN.ROS
KEY/CHAIN.BLISTER PACK.GEN.CE
SWITCH.LIGHT/RESET.B/B/RED.
HARNESS.IGN.DASH.CBL.YTGT.PRED
SCREW 1/4-20 X 1/2
COVER.TERMINAL.RED
SOLENOID.W/BRASS PLUNGER.2005
SCREW.5/16-18X3/4.SMGML.TAP/R
HARNESS.IGN.CHASSIS.TEX
SOCKET ASM.BULB.TWISTLOCK
SWITCH.INTRLCK.CLUTCH.CABLE.TX
COVER.TERMINAL.BATTERY.FR.TEX
STRAPBATTERY.MOUNT.FRONT
HARNESS.PIGTAIL.CONSLE.ROS.MLK
SCREW.PLASTITE.10-14 X 2.0
MODULE.REVERSE.ROS
SCREW.HEXWSH.THDROL.1/4-20 X 3/4
WASHER.9/32 X 7/8 X 16GA.

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11

CHASSIS

q_1.r2

chassis-tex_elite-hus



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11

CHASSIS

ITEM MFG.

NO. NO.

5 197783X428
14 425404X422
15 188264X599
18 423179

25 188263X599
34 196125

36 17060512
37 414870X422
52 73680500
58 412280

68 17490508
130 416358

137 184921

138  193224X428
150 184322

151 407807

152 199535

159 17000612
161  193229X428
162 142432

165 196826

175 193243

176 400776

177 195228

180 415063

181  193102X428
182 193057

183 74520520
189 17000512
191 416500

194 73900500
196 414579

205 188265X428
206  188266X428
213 74760512
217 409167

218 196395

228 195161

235 406129

236 73930500
287 17600406
297 188267

ARIENS
PART NO.

21546456
21546867
21546261
21546708
21546260
21546384
21546187

21546784
21546643
21546199
21546675
21546230
21546311

21546626
21546501
21546181
21546316
21546106
21546413
21546317
21546562
21546357
21546670
21546304
21546302

21546180
21546678
21546789
21546663
21546262
21546263
21546804
21546636
21546400
21546343
21546619
21546793
21546204
21546264

DESCRIPTION

DASH.P/L TEX.CBL CL.N/CHK.428
HOOD

LENS.ELITE-HUSQ.CLEAR.LH
GRILLE.ELITE.ARIENS.BLACK
LENS.ELITE-HUSQ.CLEAR.RH
PLATE.ENGINE.WELDED.CHASSIS
SCREW.5/16-18 X 3/4.SMGML.TAP/R
FENDER.TLT.W/CPH.W/FW.422

NUT, HEX, CROWNLOCK 5/16-18
DRAWBAR.UPPER.2PC.SML.FENDER
SCREW.THDROL.5/16-18 X 1/2TYTT
SCREW
BUMPER.HOOD.LARGE. 1.75"
CUPHOLDER.TL.TEX.428

AIR DUCT.ENGINE.ELITE-SV
BRACKET.PIVOT.LASR/ELTE/HUSQLT
SHIELD.BROWNING.W/TEX
SCREW.HEXWSH THDR3/8-16 X 3/4.BL
WINDOW.FUEL.LT.TEX.428
SCREW.HEX.WSH.HI-LO.1/4X1/2 UNC
SUPPORT.TANK.REAR.W/TEX
CROSSMEMBER.LT

SCREW.#10-24 X 5/8.RND.QUDRX.GIM
BUSHING.STEERING.LT
CHASS.WLDMT.TL.12GA/2PC.18/22"
BUSHING.MNT.FEND.CRGO.BLK.TEX
DASH LOWER.LT.CCS
BOLT.FIN.HEX.5/16-18 UNC X1-1/4
SCREW.5/16-18X3/4.SMGML.TAP/BL
INSERT.REFLECTIVE.RH

NUT, LOCK HEX FLANGE 5/16-18 UNC
CONSOLE ASM.DECKLFT.BL/RBT.TLT
SKIRT.SIDE.RH.ELITE HUSQ.428
SKIRT.SIDE.LH.ELITE HUSQ.428
BOLT, HEX HEAD 5/16-18 X 3/4
ROD.PIVOT.HOOD
X-PIECE.HOOD.STOPNON/STEALTH
STUD.FASTNER.W/'D'ANTI-ROTATIO
SPACER.FENDER

NUT.CENTER LOCK.5/16-18 UNC
SCREW.HEX.WASHEAD.1/4-20 X 3/8
INSERT.LENS.RFLCT.ELT-HUSQ.

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11
DRIVE

drive-tex_K46_fender_20



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11

DRIVE

ITEM MFG.
NO. NO.

1 aee--

2 123583X
15 19131316
17 413678
22 197660
23 140845
29 403806
33 12000001
35 197722
42 8883R
49 72110614
50 194327
51 73900600
52 194326
56 130969
64 196200
70 193220X428
73 74490544
74 142432
80 410024
99 415742
116 73900500
125 17000512
143 17490508
153  4497H
159 76020412
160 169484
161 105709X
166 428305
167 405257
170 413430
174 197289
175 408539
176 196214
178 197456
183 137057
184  198403X505
185 72110622
186 194321
187 19133210
188 194323
189 194317
190 194318
205 121748X
211 196212
216 196131
221 403187
225 403319
226 401564
230 188967
231 407287
232 74780716
233 405296
279 413150

ARIENS
PART NO.

21546070
21546284
21546654
21546450

21546593
21546051
21546453
21546831
21546766
21546331
21546790
21546330
21546080
21546387
21546310
21546798
21546106
21546637
21546674
21546789
21546180
21546199
21546739
21546820
21546178
21546028

21546608
21546648
21546431
21546634
21546394
21546445
21546087
21546477
21546768
21546328
21546287
21546329
21546324
21546325
21546066
21546393
21546385
21546588
21546589
21546575
21546272
21546622
21546818
21546609

DESCRIPTION

TRANSAXLE, TUFFTORQ K46AW
KEY.SQUARE.2.0 X .1845/.1865
WASHER.13/32 X 13/16 X 16 GA
SPRING.BRAKE.K46.GREEN
ROD.SHIFT.FENDER.TLT.2006

KNOB DELUXE 1/2-13 UNC
ROD.BRAKE.K46

E-RING.#5133-75
ROD.BRAKE.PARKING.LT.TEX
COVER.PEDAL.BLK.ROUND
BOLT.RDHD.3/8-16 UNC X 1-3/4.GR5
IDLER.FLAT.910"OFFSET

NUT, HEX, FLANGELOCK 3/8-16
IDLER.V-GROOVE.910"OFFSET
V-BELT.MOWER.92.40.42/K46

SHAFT ASM.PEDAL.BRAKE CONTROL
CONSOLE.SHIFT.STL.HYD.BLACK.TX
BOLT.HEX.FLGHD.5/16-18.GR.5
SCREW.HEX.WSH.HI-LO.1/4X1/2UNC
STRAPTORQUE.K46/18"TEX
ROD.SPRING.BYPASS.K46.LT.Z

NUT, LOCK HEX FLANGE 5/16-18 UNC
SCREW.5/16-18 X 3/4.SMGML.TAP/BL
SCREW.THDROL.5/16-18 X 1/2TYTT
RETAINER SPRING

PIN.COTTER.1/8 X 3/4.CAD.
RETAINER.CLIP(M).DIA.290
SPRING.RETURN.CLUTCH.6.75

NUT PUSH .625
LATCH.BRAKE.PARKING
KEEPER.CENTER SPAN.1.688
NUT.PUSH..500

SHAFT ASM SHIFT
ARM.CLEVIS.ROD.SHIFT
SPRING.SHIFT.GT.2006
SPACER.AXLE.HYDRO/PEERLES
HANDLE.PARKING BRAKE.LTTEX.505
BOLT.RDHD.3/8-16 UNC X 2-3/4 GR5
SPACER.RETAINER

WASHER.13/32 X 2 X 10 GA.
LINK.CLUTCH.GROUND DRIVE
BELLCRANK.GROUNDRIVE.NSTG/NSTL
KEEPER.BELLCRANK.DRIVE.GROUND
WASHER.25/32 X 1-5/8 X 16 GA.
BUSHING.SHAFT.BRAKE.HAND CONTR
BRACKET.PULLEY.IDLER.WTEX
RETAINER.SPRING.CLIPHANDLE
KEEPER.BELT.TRANSAXLE.K46
BRACKET.MOUNT.TORQUE.K46.TLT
WASHER.HARDEN..793 X 1.637 X 060
IDLER.V-GROOVE.1.688"OFFSET
BOLT.FIN HEX.7/16-14X1 GR5
WASHER.SERRATED

LINK SHIFT T/A

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11
ENGINE

SPARK ARRESTER KIT

engine-tex_bs-2cyl_51_r1

10



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11

ENGINE

ITEM MFG.
NO. NO.

1 aeea--
2 149723
9 194320
12 405471
15 400021
18 430218
20 421473X428
21 416358
28 401135
29 137180

37 123487X
42 10040700
45 73510400

62 146629
69 165391
70 159955
71 160589
79 183906
81 148456
82 428287
84 17060620
85 173937
87 171877
90 17000616
91 187495

ARIENS
PART NO.

21546327
21547006
21546553

21546675
21546570
21546090
21546069
21546004
21546779
21546113

21546117

21546191
21546190
21546182
21546246

DESCRIPTION

ENGINE BRIGGS MODEL NO. 406777-0442-B1
MUFFLER
KEEPER.BELT.ENGINE.4.25"NSTG
PULLEY ENGINE
TANK.FUEL.SIDE-FILL.3.00 GA.

CAP FUEL

CONTROL.TH/CK.

SCREW
LINE.FUEL.64"REAR.EMIS.CA.LP
KIT.SPARK ARRESTOR(392390 B&S)
CLAMPHOSE.BLK
WASHER.LOCK.HVY HLCL.SPR.7/16
NUT, KEPS HEX 1/4-20 UNC
SHIELD.HEAT.MUFFLER.CV-INTEK
GASKET MUFFLER

EXHAUST TUBE LH

EXHAUST TUBE RH

SCREW SOCKET HEAD 5/16-18 X 1
TUBE.DRAIN.OIL.EASY
VALVE OIL DRAIN

SCREW 3/8-16 X 1-1/4
BOLT.HEX.7/16-20 X 4 X GR. 5-1.5THR.
BOLT.5/16-18 UNC X 3/4 W/SEMS.BLK
SCREW.3/8-16X1.SMGML.TAP/R.BLK
BUSHING.1.3750D.HEYCO 2210

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

For engine service and replacement parts, call the toll free
number for your engine manufacturer listed below:

Briggs & Stratton

1-800-233-3723

11



12

x _STDSRR_2_r1

steering-te

TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11

STEERING ASSEMBLY



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11

STEERING ASSEMBLY

ITEM MFG.
NO. NO.

1 414851X428
2 418168

4 403087

5 403088

6 6266H

7 121748X
8 12000029
9 121232X
13 121749X
14 10040600
15 73540600
16 429374
19 194729
20 198375X428
21 186737
22 420537
26 414854X428
28 17000612
33 10040500
35 194732
45 19113812
51 73940800
53 188967
57 407465
58 194747
59 194748
60 73971000
61 194740
62 194741
63 17000512
64 199849
66 71020748
67 194737
68 73900700
69 199162
70 196197
71 190752
72 428982
74 3366R

ARIENS
PART NO.

21546681
21546582
21546583
21546750
21546066
21546053
21546064
21546067
21546003
21546782

21546334
21546475
21546234
21547007
21546665
21546181
21546002
21546335
21546280
21546795
21546272
21546623
21546339
21546340
21546797
21546337
21546338
21546180
21546512
21546754
21546336
21546791
21546483
21546386

21546550

DESCRIPTION

WHEEL STEERING

AXLE ASM.WELDED
SPINDLE.WELDED.LH.15"TEX
SPINDLE.WELDED.RH.15"TEX
WASHER.THRUST..75 X 1.230
WASHER.25/32 X 1-5/8 X 16GA.
RING.KLIP#T5304-75
CAP.SPINDLE.FR.TOPBLK.
WASHER.25/32 X 1 1/4 X 16 GA.
WASHER, LOCK 3/8
NUT.CROWNLOCK.3/8-24

SHAFT STEERING
PLATE.STEER.DDL.NLT/NGT
BOOT.STEERING.LT.TEX P/L.428
ADAPTER.WHEEL.STRG..760
STEERING SUPT. LOWER
CAPWHL.STRG.HRS/SRS.BLACK
SCREW.HEXWSH THDR 3/8-16 X 3/4.BL
WASHER, LOCK 5/16

GEAR SECTOR.PLATE.DDL.NLT/NGT
WASHER.11/32ID X2 3/80D X 12GA
NUT.HEX.JAM.TOPLOCK.1/2-20 UNF
WASHER.HARDEN..793 X 1.637 X 060
BRACKET.UPSTORTEX
BOLT.SHOULDER.SECTOR.PIVOT.CFM
WASHER.THRUST.SECTOR.STEER.NLT
NUT.FLANGE LOCK.5/8-11
DRAGLINK.LH.BALLSTUD.DDL.
DRAGLINK.RH.BALLSTUD.DDL
SCREW.5/16-18X3/4.SMGML.TAP/BL
RETAINER.CLIP.SPRING.STEERING
BOLT.HEX.FGHD.7/16-14 X 3.SERR
BUSHING.PM.FRONT AXLE
NUT.LOCK.FLANGE.7/16-14.GR5
WASHER.1.5 X .505 X .118
BRACKET.DECK.SUSPENSION.FRONT
SHAFT EXTENSION STEERING

BOLT FIN HEX 5/16-18 X 4 W/PATCH
BEARING.COL.STRG.BLK.

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

13



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11
MOWER DECK

42_D_man-tex_LT_35

14



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11

MOWER DECK

ITEM MFG. ARIENS

NO. NO. PART NO. DESCRIPTION

1 196495X422 MOWER HOUSING

2 72140506 BOLT 5/16-18 UNC X 3/4

6 195186 21546347 ARM.SUSPENSION.
MOWER.REAR.LD

7 416358 21546675 SCREW

8 193003 21546301  BOLT/WASHER
ASM.7/16-20.UNF

11 138971 21546095 BLADE.MOWER.42"HI LIFT
PREMIUM

-- 424752 BLADE 3N 1

-- 422719 BLADE 3 N 1 PREMIUM

-- 134149 BLADE MULCHING
STANDARD

-- 139775 BLADE MULCHING
PREMIUM

13 192872 21546300 SHAFT ASM.MNDRL.N/
GREASEABLES3S8

14 187281 21546238 HOUSING.MANDREL.4PT.
SERVICE

15 110485X 21546046 BEARING.BALL.MANDREL

19 196539 21546411 BOLT.SHOULDER

20 159770 21546144 BAFFLE.VORTEX.42.STD/
HEAVY DTY

21 73680500 21546784 NUT, HEX, CROWNLOCK
5/16-18

23 192557 21546296 BRACKET.
DEFLECTOR.38/42"2005

24 105304X 21546025 CAPSLEEVE..80 X.112.BLK.
MOWER

25 197026 21546416  SPRING.TORSION.
DFL.38/42/46.GR

26 110452X 21546045 NUT.PUSH.PHOS.& OIL

27 193108X428 21546305 SHIELD.DEFLECTOR.
MOWER 42"BLK

29 131491 21546081 ROD.HINGE.42/46"

30 173984 21546192 SCREW.THD ROLL.DOD
PTHEX

31 187690 21546253 WASHER.SPACER.
MANDREL

32 197473 21546446 PULLEY.MANDREL.5.438
PD.42"

33 400234 21546554 NUT.FLANGE.LOCK.TOP

34 72110612 21546765 BOLT.CARR.SH.3/8-16 X
1-1/2.GR5

36 197379 21546440 PULLEY.IDLER.4.50.RAW

37 19131316 21546284 WASHER.13/32 X 13/16 X
16 GA.

38 199189 21546487 KEEPER.BELT.
LH.MANDREL.42/46"

40 73900600 21546790 NUT, HEX, FLANGELOCK
3/8-16

42 198410 21546478 SPRING.TORSION.BRAKE

43 197256 21546423 SPRING.TORSION.
RETAINER

46 137729 21546091 SCREW.THD.ROLL.1/4-20 X
5/8

47 197250 21546421 BRACKET.CLUTCH.CABLE

55 197249 21546419 IDLER.ARM

56

199092

21546482

SPACER.RETAINER

ITEM MFG.

NO.

57
59
60
62
63
64
67

68
69

70

111
112
113

116
117

118

119
122

123
144
145
147
152
188
189

192
195

241
242

NO.

17000616
141043
197261
72110616
199477
199918
198398X428

429636
72140505

198332
404784
404785
17000510

4898H
188606

73930600

19121414
197258

197259
199204
193197
401971
408714
195161
73900500

197260
17000612

152927

415598
192870

431481

ARIENS
PART NO. DESCRIPTION

21546182 SCREW.3/8-16X1.SMGML.
TAP/R.BLK

21546103 GUARD.TUV.IDLER

21546429 ARM.BRAKE.MOWER.42"

21546767 BOLT.RD.HD.SQ.NK.3/8-
16UNC X 2

21546499 ARM.BRAKE.MOWER
LINKAGE BRAKE

21546476  HANDLE.CLUTCH.CABLE.
LT TEX.428
V-BELT

21546770 BOLT.RDHD.SQNK.5/16-18
X 5/8

21546474 CLUTCH ASM.MANUAL.
LT.TEX
BRACKETWHEELGAUGELH
BRACKETWHEELGAUGERH

21546179 BOLT.5/16-18 HEX.WHS.
HD.LCKSERR

21546741 BOLT.SHLD."A"2.41."B"1.66

21546267 WHEEL.GAGE.HALF.
SPOKED

21546794 NUT.CENTERLOCK.3/8-16
UNC.

21546281  WASHER 3/8 X 7/8 X 14 GA.

21546424 KEEPER.BELT.ENGINE.
LH.LT.TEX

21546426 KEEPER.BELT.ENGINE.
RH.LT.TEX

21546489 KEEPER.BELT.MOWER

21546308 PULLEY IDLER

21546577 SPRING.RETURN.
DECK.38/46"

21546635 CABLE.CLUTCH.
MANUAL.W/SPR.

21546343 STUD.FASTNER.W/D'ANTI-
ROTATIO

21546789  NUT, LOCK HEX FLANGE
5/16-18 UNC

21546428 BRACKET.BRAKE.STAND.LH

21546181 SCREW.HEXWSH THDR
3/8-16 X 3/4.BL
SCREW
PORT WASHOUT

21546299 MANDRELASSEMBLY (INCL-

UDES HOUSING, SHAFT
ASSEMBLY, AND BEARING
ONLY - PULLEY/NUT/WASH-
ER AND BLADE BOLT/WAS-
HERS NOT INCLUDED)
DECK.SVC.46"HP.
CC.4GWB.TEX.422

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11
MOWER LIFT

//

/!
//

/!

lift-tex_22 o

/!

) A

l: ‘\ *Key 91 may be substituted for Key 101
VS :

|

F

16



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11

MOWER LIFT

ITEM MFG.
NO. NO.

2 422027

3 195231

7 196492X428
10 196314
87 194209
88 410710
89 19191912
90 194208
91 195181
97 17000612
98 195270
100 73930600
101 407003

ARIENS
PART NO.

21547008
21546358
21546408
21546397
21546322
21546638
21546292
21546321
21546344
21546181
21546360
21546794
21546620

DESCRIPTION

SHAFT ASM,, LIFT
LEVER.LIFTHANDLE.LT
GRIPLEVER..5625 LD.BLACK 428
SPRING.TORSION.HANDLE.LIFT
PIN.COTTER.7/16.BOW TIE LOCK
SPRING.LIFT ASSIST
WASHER.CLEAR ZINC
PIN.COTTER.5/16.BOW TIE LOCK
LINK ASM.LIFT.LH.REAR
SCREW.HEXWSH THDR3/8-16 X 3/4.BL
LINK ASM.SUSPFRONT.MWR.11
NUT.CENTERLOCK.3/8-16 UNC
LINK ASM.LIFT.FIXED.38/42/46"

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

17



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11

SEAT ASSEMBLY

[V
—
()]
0
©
x
[}
2
pOy
©
o}
(]

18



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11

SEAT ASSEMBLY

ITEM MFG.
NO. NO.

1 423010

2 180166

3 140675

6 73800600
7 124181X
8 171877
10 196977
21 171852
37 73800500
40 197661
41 198200

43 74760612
44 19133812

ARIENS
PART NO.

21546703
21546216
21546101
21546787
21546074
21546190
21546414
21546189
21546786
21546451
21546473
21546810
21546288

DESCRIPTION

SEAT.TA150.KB/SLD.BLK.ARIENS
BRACKET.PIVOT.FENDER.2002
STRAP ASM.FENDER.94
LOCKNUT, WASHER INSERT 3/8-16
SPRING.SEAT.CPRSN.2.250.BLK.ZI
BOLT.5/16-18 UNC X 3/4 W/SEMS.BLK
PAN ASM.SEAT.3PT.
BOLT.SHLD.5/16-18 UNC-2A.BLK D
LOCKNUT, WASHER INSERT 5/16-18
HANDLE.SLIDE.SEAT.TEX.MILSCO
SPRING.LATCH.SEAT.TEX
BOLT.FIN.HEX.3/8-16 UNC X 3/4
WASHER.13/32 X 2 3/8 X 12 GA.

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

19



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11
DECALS

4 "\ \

c\/ _\/ “ﬁ/
f \

i 07/ \/Q - —

12 — - ."u‘.i \ @

o

/6

L—5

WHEELS AND TIRES

20



TRACTOR - MODEL NO. 93604200/ A20BH42 (96046001100), PRODUCT NO. 960 46 00-11
DECALS

ITEM MFG. ARIENS

NO. NO. PART NO. DESCRIPTION

1 431719 DECAL.HOOD.RH.PRECISION.ARIENS
2 431748 DECAL.HOOD.LH.PRECISION.ARIENS
3 432540 DECAL.SDPNL.PWRDBY KOHL.ARIENS
4 431721 DECAL.FENDER.REAR.ARIENS

5 422816 21546695 DECAL.FLAG

6 419138 21547009 DECAL, WARNING START INST.

7 422811 21546691 DECAL.DASH.LOWER.

8 170563 21546186 DECAL.MOWER.WARN.KEEP HAND AWY
9 145005 21546109 DECAL.BAT.DAN/POI P/L SYM.WPN

10 422813 21546693 DECAL.FENDER.SIDE.HYDRO.ARIENS
11 431434 DECAL, REPLACEMENT

12 429561 DECAL ENGINE

13 422810 21546690 DECAL.WHEEL.STEER.ARIENS

14 160396 21546145 DECAL.V-BELT.SCH.42/46"MEC/ELE

15 431375 DECAL FENDER SERVICE

-- 193227X428 PAD FOOTREST

-- 166960 21546177 DECAL.BYPASS.FENDER.CRD/LT/YT
-- 193226X428 21546313 PAD.FOOTREST.LH.TLT.BLACK.428

-- 431471 MANUAL, OPERATOR'S (ENGLISH/FRENCH)
-- 431472 MANUAL, OPERATOR'S (SPANISH)

-- 431473 MANUAL, PARTS (ENGLISH/FRENCH)

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

ITEM MFG. ARIENS

NO. NO. PART NO. DESCRIPTION

1 59192 21546747 CAP VALVE, TIRE

2 65139 21546751 STEM, VALVE

3 106732X RIM ASSEMBLY, FRONT

4 59904 21546748 TUBE, FRONT

5 106222X 21546034 TIRE, FRONT

6 278H 21546547 FITTING, GREASE

7 9040H 21546832 BEARING, FLANGE

8 104757X428 21546024 CAP, AXLE (FRONT WHEEL ONLY)
9 420531 21546685 TIRE, REAR 18 X 9.5-8 TURF SAVER LT
10 7152J 21546755 TUBE, REAR

11 106108X RIM ASSEMBLY, REAR

-- 144334 21546845 SEALANT, TIRE (10 OZ. TUBE)

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

21



Two-Year Limited Consumer
Lawn Tractor Warranty

Ariens Company (Ariens) warrants to the original purchaser that
Ariens brand consumer tractors will be free from defects in material
and workmanship for a period of two years after the date of purchase. An authorized Ariens dealer will repair
any defect in material or workmanship, and repair or replace any defective part, subject to the conditions,
limitations and exclusions set forth herein. Such repair or replacement will be free of charge (labor and parts)
to the original purchaser except as noted below.

90-Day Limited Warranty on Service Parts and Accessories

Genuine Ariens brand service parts and accessories are warranted to be free from defects in material
and workmanship for a period of 90 days after the date of purchase. An authorized Ariens dealer will
repair or replace any such part or accessory free of charge, except for labor, during that period.

The duration of all warranties herein applies only if the product is put to personal use around a household or
residence. If the product is put to any business use, agricultural, commercial, or industrial, then the duration
of these warranties shall be 90 days after the date of purchase. If any product is rented or leased, then the
duration of these warranties shall be 90 days after the date of purchase.

Exceptions, Limitations, Exclusions

Customer Responsibilities

Register the product immediately at the time of sale. If the dealer does not register the product, the
customer must complete the product registration card in the literature package and return it to the Ariens
Company, or register the unit online at www.ariens.com.
To obtain warranty service, the original purchaser must:
» Perform the maintenance and minor adjustments explained in the owner’s manual.
» Promptly notify Ariens or an authorized Ariens service representative of the need for warranty service.
» Transport the product to and from the place of warranty service.
» Have the warranty service performed by an authorized Ariens service representative.

To find an Ariens authorized service representative, contact Ariens at:
655 W. Ryan Street
Brillion, WI 54110
(800) 317-5898
(920) 756 - 2141
www.ariens.com
Exceptions and Limitations
» Batteries are warranted only for a period of 12 months after date of purchase, on a prorated basis. For
the first 90 days of the warranty period, a defective battery will be replaced free of charge. If the
applicable warranty period is more than 90 days, Ariens will cover the prorated cost of any defective
battery, for up to 12 months after the date of purchase.

ARIENS COMPANY Con_Tractor_2009
GRAVELY®| STENS®| LOCKE® | NATIONAL® MOWER | BYNORM® | EVERRIDE® | GREAT DANE® 34

22



Exclusions — Items Not Covered by This Warranty

» Engines and engine accessories are covered only by the engine manufacturer’s warranty and are not
covered by this warranty.

» Parts that are not genuine Ariens service parts are not covered by this warranty.

« The following maintenance, service and replacement items are not covered by this warranty unless
they are noted in the Limitations section above: lubricants, spark plugs, oil, oil filters, air filters, fuel
filters, brake linings, brake arms, shoes, runners, belts, scraper blades, shear bolts, mower blades,
mower vanes, headlights, light bulbs, knives, cutters.

* Any misuse, alteration, improper assembly, improper adjustment, neglect, or accident which requires
repair is not covered by this warranty.

» This warranty applies only to products purchased in the United States (including Puerto Rico) and
Canada. In all other countries, contact place of purchase for warranty information.

Disclaimer

Ariens may from time to time change the design of its products. Nothing contained in this warranty shall be
construed as obligating Ariens to incorporate such design changes into previously manufactured products,
nor shall such changes be construed as an admission that previous designs were defective.

LIMITATION OF REMEDY AND DAMAGES

Ariens Company’s liability under this warranty, and under any implied warranty that may exist, is limited to
repair of any defect in workmanship, and repair or replacement of any defective part. Ariens shall not be
liable for incidental, special, or consequential damages (including lost profits). Some states do not allow the
exclusion of incidental or consequential damages, so the above limitation or exclusion may not apply to you.

DISCLAIMER OF FURTHER WARRANTY

Ariens Company makes no warranty, express or implied, other than what is expressly made in this
warranty. If the law of your state provides that an implied warranty of merchantability, or an implied
warranty of fitness for particular purpose, or any other implied warranty, applies to Ariens Company,
then any such implied warranty is limited to the duration of this warranty. Some states do not allow
limitations on how long an implied warranty lasts, so the above limitation may not apply to you.

This warranty gives you specific legal rights, and you may also have other rights which
vary from state to state.

ARIENS COMPANY Con_Tractor_2009
GRAVELY® | STENS® | LOCKE® | NATIONAL® | BYNORM® | EVERRIDE® | GREAT DANE® 35

23



Ariens Company

655 West Ryan Street
Brillion, WI 54110-1072
800-317-5898
www.ariens.com

PARTS AND SERVICE

This product has been expertly engineered and carefully manufactured to rigid quality standards. As with all
mechanical products, some adjustments or part replacement may be necessary during the life of your unit.

For parts and service, contact your local Ariens dealer. To find a dealer in your area, call 1-800-317-5898, or use

the Dealer Locator on our web site, www.ariens.com.

a.
b. Description of part.

For replacement parts, have available the following information:
Model Number/Manufacturer's |.D. Number.

For Technical Assistance: call 1-800-317-5898.
For a Parts Manual, go to our website: www.ariens.com/customerservice/default.aspx

MODEL NUMBER

MODEL
NUMBER

SERIAL
NUMBER

DATE OF PURCHASE

THE MODEL AND SERIAL NUMBERS WILL BE
FOUND ON ADECAL ATTACHED TO THE FENDER
UNDER THE SEAT OF YOUR TRACTOR.

YOU SHOULD RECORD BOTH SERIAL NUMBER
AND DATE OF PURCHASE AND KEEP IN A SAFE
PLACE FOR FUTURE REFERENCE.

J

HAriens

~

SERIAL NUMBER

PRODUCT MAINTENANCE LEVEL SERIAL

1960460011 00 | | 120108A0012394
MODEL
| ————>(93604200)/ A20BH42

42" Hydro Tractor

FOR SERVICE CALL 1-800-317-5898 CONFORMS TO ANSI B71.1-2003 SAFETY STANDARDS

ASSEMBLED IN U.S.A.

\._ ORANGEBURG, SC 29116

424354

J

24



3143s 3a
OHANWNN

ve

4 94162 OS ‘DYNEIDNVHO )
veevey ¥'S'N NI d379W3SSY
SAHYANYLS ALIHVS €002} 128 ISNV OL SWHOINOO 868G-21€-008-} TV 30IAHIS YOS

10j0e4] OIPAH 2P
ZhHAO0ZV / 002Y09€6)+—8 | |

pE(el]

J3aow

1 10091096 |

 »®€Z100V8010C} [ 00

vie3s T3A3T IONVNILNIVIN 10naoydd

e

‘HNind v SNvd
JON3IHI43H HNOd HNS LIOHANI NN SNvd
SNOA-ZIAHASNOD 13 3IK¥AS 13 IT3IAONW Nd
OHIANNNITLNOLHIHLSIOFIHUNI SNOA-ZAIHAIA

'HN31OVH1 3H10A 30 393IS 31 V1 SNOS

IV HNS JINVINODTVIIA NN HNS SIANOHL
INOS 3143S 13 373AdON NA OHIANNN 31

1vHOV.d 31va

3143s 3a
OHIWNN

313d0OW Na

Su2lL,o

OHIWNN
\_ y,

313aon na
OHINNN

xdse }|nejop/a0IAI9SIoWOISNI/WOD SUSLIE MMM (oM B)IS 8J10U & Zajje ‘s809ld ap [onuew un Jnod

868G-/ 1 £-008- | zajadde :anbiuyos} aouelsisse,| Jn0d

9o91d e| ap uonduosaq ‘g

Jainjoejnuew Np 0J9WNU 82UdJ9)joY/8|9pow Np oJswWnN 'y

:snoA ap saud zake ‘ebueyoal ap sedaid S8 JIN0d .

868G-/ 1£-008-| zojodde :9soINe 811eUUOISSEOUOD 810U Z8J0BIUO0D ‘UBNaua,| 1o abueyoal ap seodsid sa| Jnod

'sa091d saulenad ap weawaoe|dwal 8] no sjuswalsnle sap
Janoaya,p aulyoew 8110/ ap aljiqenp e| Juepuad airessadsu 819 nad |1 ‘sajiqow saied sap 99Ae siinpoid s8] sno}
Inod swwo) °S10UIS Splepuels Sap 09AE pi0dde us onbuge) 18 ‘spiuane snid S| sulos s8] 99Ae NdHUOI ‘Unpoid 89

4ONVYHO34d 3d S303id S31

13 N3IL3H1N4d1

woo suslie MMM

8685-21€-008
cL0L-0L LS IM ‘uolug
199115 ueAY 1S9\ GG9
Auedwon suauy




4

zinsg

T e INVA LYIHD | cIAIMYIAT | gWHONAE | g TYNOILYN | gIHO0T | gSNILS | gATIAVED

ANVANOO SNIIFY

"90UBPIS9I 8P JB}T SJJOA 8P UOIOUOY Ud
Jonbydde,s jusanad sj101p saine,p ‘senbyioads xnebg| S}I0Ip SOP duUOP SNOA dljueleb 8}80)

*shoA e uanbijdde,s sed au Juaanad sajuapadsaid suoneyiwi sa| sed [anbne ‘opoidwi aueseb ap
2ainp ap suonejwi| sa| sed Juasiio}ne.u sje}9 suleHad "adljdxa anueseb 93399 ap aainp gj e
a)jwi| as anueleb 9]19) aun ‘sually e anbijdde,s aianonued uonesijin aun e uoneydepe.p no
apueyasew d}enb ap sy dun anyueseb sun nb juosaid jej9,| ap 10] e| IS "anueseb a)3ad suep

aawdxa 3]129 anb asne ‘a)oidxa no ajo1jdwi ‘auedeh aunone aINSSe,U SUBLY 9}3100S BT
JHIVININITddNS F1LITIdVSNOdSIH 3d INId

'SNoA e Janbidde,s sed au Juaanad sajuapaoald suOISN|oXa }8 suole)iwi| s8] Seo |anbne ‘sjoalipul ho
sJalnoiued sabewwop ap uoisnoxa,| sed juasiioine,u sjeld saq "(suold ap sapad so| sudwod A) syoalipul no
sJalnoiped ‘sallossaooe sabewwop ap a|gesuodsal NUd} 8419 JIelnes au Sually "asnanjoaep 893ald 8)noy ap
juswaoe|dwal ne no uoljeledal e| e 18 9}ISON}O8jOp 81n0} 8p uoneledal ) B 9a)wi| 1S9 ‘I9)sIxd jelnod

inb ayoydwi sijueled anoy ap anb isule ‘anueleb 81180 ap au} Ne suslly 9}9100S | ap d)ijiqesuodsal e

SIOVINNOA 3d L3 SYNOI3 3d SNOILVLINIT

'S9SNaN09LOP JUBIE}D sjuapadald suondaouod sa) anb sed unone us uayiubis au

sjuswabueyo sa) ‘sanbuqey efep synpolid xne sjuswabueyd sao Jepodde p Auedwo) susuy,p uonebijgo aun
aNJ1ISu0d au anuelelb a)1a0 ap ualy ‘sinpold sas ap uondaouod | Jaiipow ‘sdwa} us sdwa)l ap ‘Inad susuy

ayjIqesuodsau ap 1usqg
-anueseb e|
JUBUISOUOD SUOIJBWIOMUI S3] JIUS}qO Jnod INSpUaA 3| 18)J0eju0d ‘shed saljne s9| sueq "epeue) ne }o
(oory opod jueuaidwod) siun-sielg xne sgjoyoe spinpoud xne,nb enbidde,s su snueleb sped -
‘anueseb apao Jed paAnoo sed }so,u ‘uoneledal sun JuBSSdI9U JUSPIdOE UN p no douablbau aun p
‘Joa.10oul abejbal un,p no abejuow un.p ‘uoiels}ie,p ‘UoHESI|IN SSIEANEW SUN P JUBYNSSI JNBJSP N0
'SI91IN0 ‘XxNeanod ‘sajnodwe ‘saleyd ‘@dnod ap sajed ‘@dnoo ap
sawie| ‘ajuesseo 913} e suojnoq ‘abejoes ap sawe| ‘suijed ‘sa|jswas ‘Uil ap sainjuled ‘Jueingies e
aui ‘Jie e aiy ‘a|iny e saJyi ‘any ‘saibnoq ‘syuengn) : saud ney snid sasnbipur suoneywi xne
‘aljueseb 9392 Jed spaAnoo sed Juos au sejueains abueydal ap seo91d S9| }o 90IAISS 9| ‘UBleUS] .
“aijueleb 83390 Jed sapanAnod sed Juos au suauy aulblo,p sed Juos au Inb abueyoal ap seoaid S8 .
anueseb ay19o Jed SPaAN0D
sed juos au 1o anueleb aidoid ing| Jed SJBANOD JUOS , SlBN-UBDS 18 \, D-9A3 sjuswadinbg sa7
‘sed 8IAN0D s8] BU
anueseb 8)190 Unsjow np juedlqge; 9| Jed anb SPSANOD JUOS BU INSJOW SBII0SSOIIE SO }8 SINdJOW S8

anue.seb 9399 Jed S}OANOI UOU SJUIOd — SUOISN|IXT]

‘Jeyoe p ajep e| saide (g|) aznop e,nbsnl ‘asnanjoaop aus)eq ano} ap ejelold ne
1002 9| BIUANOD Sualy ‘sinol g e ainauadns }se ajgeoldde anueleb ap apouad el IS ‘Juswaynield
a9oe|dwal BISS 9SNan}oa)ep auapeq aun ‘anueleb e) ap sinol (0g) siaiwaid sa| Juepuad ‘jeyoep
ajep e| saide siow (g1) aznop ap apouad aun Juepuad anb ‘ejesoid ne ‘sanueleb JUos su salIB)eq SO .
suoneywi] 3@ suonpdeaoxy



(44

zins |

T e ©INVA LVIUO | cIAIYYINT | JNYONAE | gTYNOLLYN | gIHO0T | gSNILS | gATIAVED

ANVANOO SNIIFY

WOD SUBLIE" MMM
L1z - 952 (026)
8686 - 21€ (008)

011G UISUODSIAN ‘uol|jug

19018 ueky ‘M 559

: B SUBLY 19}0BJUOD ‘9SIIOINE SUSBLY SOIAISS 8p Juejuasaidal un a11euuod Inod

‘'sually Jed 9216 alleuuolssaou0d un Jed 9njoays o139 Jop dlueseb ap 90IAI8S 8
‘99njoaye elas anueseb snos uonesedsl B NO Nal| Np/sian ynpoid Np Jodsuel) 8| JaINSSe JIop INdjeyde]
‘911eSS909U

1s9 anjueleb snos a2IAISS un IS 99.6k sually Juejuasaidal 9| JasIAe Juswaplidel op JNd}eYoeT .

‘aJiejpudoud np [@nuBew 8| 99N HWIOU0D US sinaulw sabe|fal sof 18 usneius | Janjoays JIop JNdBYde] .
:S9JUBAINS SUOIIPUOD XNe aipuodal BIASP [emiul Jnajayoe,| ‘anueleb e| ap Jaioyausq Jnod
W09 sualie'MMM Ins aubi| us Juswadinbg,| JausiBaiud nNo ‘suslly 9}9100S B| B J8UIN0}al B 10
swaubedwodoe,p ainjelgnl| el suep aAnol} 8s Inb Juswauysibaius, p aed e| ijdwal jop a0 9| ‘unpoid 9|
sed aJjs1ba.1ud,u 81IBUUOISSBOUOD 9] IS *8JUDA B] 9p Judwiow ne Juawdleipawuwi jinpoad 9] Ja13s1baiugy

JudIl2 Np sajljigesuodsay
suolisn|oxa ‘suonejiwi| ‘suoiydasxy

‘Jeyoe,p a)ep e| Jueains sinol 0 ap }so sanueleb sed ap sainp e ‘Buises| us siw no

anoj 18 Jnpoud un IS "Jeyoe,p ajep e| JueAins sinol Qg ap elas sanueleb sad ap dainp e| ‘gjjauIsnpul No
aleloJawwod ‘ajooube ‘a|jpuuoissajold uodel ap asi|in 1s8 Jnpold 9| IS "8dUS8PISSI BUN NO S|IDIWOP UN SUEP
jouuosiad ann e sasijin synpoud sap e nb juanbiidde,s au saide-10 sanueleb s sa}nNo} ap 9aInp e

‘apouad 81380 Juepuad ‘8iAnso.p ulew e| ap uondaoxs,|
e ‘2110ss900€,| N0 abueyoal ap 80391d e| Juswayinijelb esaoe|dwal no eialedal 9SLIOINE SUBLY SJIeUUOIS
-$90U02 UM "}eyoe,p a)ep e| JueAins sinol 0 ap apouad aun juepuad aJAN0,p UleW 3p 19 NeLlew ap
Sjnejop s 84ju0d sanjueled Juos sualy anbiew e| ap aulblo,p sall0ssa00k J8 abueyoal ap saoald sa7
'SaJ10SS922k s3] }o abueyosal ap sa2ald so] unod d931wi anpueleb ap sinofl 06
"sajuBAINS suoNdooxe s9)
Jnod jnes ‘(sa2a1d 18 aiAnso p-urew) auiblio,p Jnajayoe,| Jnod siel} sues e} s Juswade|dwal no uoljesedsl
a)190 "191 s@9nbipul SUOISN|OX3 J© SUOHE}IWI| ‘SUOIIPUOD SB| UO|as ‘Bjue||iesap 8091d 8)no} essoe|dwal
no eJaledal }8 8IANS0,p-Ulew 8P NO NelY)ew ap JNeJOp N0} esdleddl 9s10INe SUBLY SJIBUUOISSSOUOD UN
‘Jeyoe,p ajeniul 9)ep B| JUBAINS SUB XNap ap apolad aun Juepuad 8IANS0,p-UlewW ap 1o Nelglew ap Inejop N0}
21Uu09 sually sanbiew sap Inajoel} sunpoud s8] anb auibuo,p Jnajayoe,| Jjueled (susiuy) susuy 919100S BT

inajoel] ap
saALd sinajesi|in saj unod
sue xnap ap abeuip.iel aijueien




(X4

wuw ‘g = 9onod |-- ‘N-'3 seonod us seguuop
JU0S Juesodwod ap suoisuawip S9| saino] :anbieway

(3gnL 'zo o]
70€ 3a 39n1) NANd 3A JLIFHONV.LI.A INIOP Sv89vSLe YEEYY L --
343144V 31NV V1 3d 39V 19N3SSY 0£09vS 12 X801+901 LE
3H3IHYY HIV V 3d9NVHO GG/9¥S1e reshs (o]
1T HIAVSHHNL, 8-5'6 X 81 IHIIHHY NIN G899%512 LES02Y 6
(LNIW3IN3S
34N3IYILNY IN0Y) NIISSIT 3a NVIAdVYHO ¥209vSte  82PXLS.t0L ]
3113437109 V 43Ivd 2€89v51e HOY06 A
dN3ISSIVHD LYS9vS1e H8./e 9
"HN3IYILNY N3N ¥£09vS 12 X222901 S
3YNIIYILNY HIV V¥ IHGNVHO 8v/9v51e 0665 %
3YNIIYILNY JLNVF V1 3d IOV IGNISSY 8€09vS 12 X2€2901 )
3dvdNOS NA NVYANL 1G/9¥S1e 6S159 2
N3N NA 3dvdNOS 3A NVIdVYHD Lv19¥S1e 26165 b
NOILdIYOS3a SN3IYV ‘dvd 'rg0.d
3031d 'ON 3d 'ON ‘ON

ww $‘Gg = 9onod |-- ‘N-'3 saonod us saguuop
U0S Juesodwod ap suoisuawip S9| saino] :anbieway

(SIVONVHL/SIVIONY) S3031d NA 13NNV eLvieY --
(TIONBVYS3) HNILVHIALO,T 3d TINNYIN gLyiey --
(SIVONVHL/SIVIONY) HN31vHId013a 1T3INNVYIN LY LEY --
'9"0 @31d-3S0d3d 3A NISSNOD €LEIVSIZ  82HX92TEBL --

NOILVAIHAA ‘FINVINOOTVOId LL19vS12 09699 --

@3aid-3S0d34 3d NISSNOD 82¥X.22€E61 --

N3IL3H1IN3.A SOOHO-3HVd ‘FINVINOOTVOIA GLELEY Gl
31044N0D ‘FINVNOO1vO3d S19vSle 96€09 i

NOILO3HIA 3d LNVIOA ‘INVINODTVOAA 06997512 oL8zey €l
HN3ILOW ‘FINVINOOTVOIA 19G62Y 4}

INIWIOVIdNTY ‘JINVINODTVOIA YEVLEY Ll

32100 NVANNVYd ‘FINVNOOTVO3d €699v512 €182ey ot

31Y311va 'FINVNOO1vO3d 6019vS1e S00SY 6

3ISN3IANOL NA LNIWISSILHIAV.A ‘FINVNODTVOIA 9819v512 £950/1 8
"HNAIYIAANI 409 NA NvI1gvL ‘FINVNODTVOIA 699YG 2 1 1822Y L
LINIWISSILHIAVY.A ‘FINVNOOTVOId 600.vS 12 8EI61Y 9

Nv3dvda ‘FIINVWOO1vO3d G699vS12 9182zl S

LINVA3A 3a SOOHO-34Vd ‘FINVNOOTVO3d lgLIEY v
3109 NVANNVd ‘AINVINOOTvOId ovSeey €

90 10dVO ‘FINVNOO1VO3d 8v.1EY 4

'd’0 L0dVO ‘IINVINOOTVOAA 6LLLEY b

NOILdIHOS3a SN3IHVY ‘'avd 'ra0.d

3031d 'ON 3A'ON 'ON

JINVINODTVIAd
11-00 9% 096 LINAOH 3d "ON ‘(001 1009t096) 2yHE02V / 0027096 ITIAON 3A "ON - HNILOVHL



0c

SN3Nd ®? S3ANOYH

L

14
€l

JINVINOD1VOZd
11-00 9% 096 LINAOHd 3d "ON ‘(001 L009t7096) 2yHE02Y / 002709€6 ITIAOIW 3d "ON - HNILOVHL



6l

ww ‘Gz = 99anod |-- 'N-"3 saanod us saguuop
JU0S Juesodwod ap suoisuawip S8| saInN0] :anbieway

'Vl 2k X 8/€ ¢ Xee/ct ITTIANOY 88c9vSic cl8EECL6l 144
¥/€ X ONN 91-8/€ NO1NOY 0189¥S1c ¢1909.v. ev
13N0D01 NA 1HOSS3d €LV9vS1e 00286} (874

393IS NA LNVSSITO 3ANDIO LSYIvSie 199261 oy

81-91/G 1HIASNI
IAT13ANOY O3AV NOHOF-IHINOD 98/9%SG1¢ 00S008€. VA

81-91/S NO1NO4d 6819¥S1c cS8l.L1L le

J93IS NA NYINNVd V1vovSie 116961 ol

¥/€ X ONN 81+-91/3 NO1NOY 0619¥Ste LI8LL) 8

393IS NA NOISS3IHJINOD 3d 1HOSS3d ¥209¥S1e X18lvecl L

91-8/€ LH3SNI

IAT13ANOY O3AV NOHOF-IHINOD 18/9%S1e 009008€L 9
393IS 3A LH0ddNS L019YS1e S/90v | €

10AId 3d 140ddNS 91¢corSic 99108} 4

393IS €049¥S1e olocer -

NOILdIHOS3a SN3IHV ‘av4d 'r40.d

3031d 'ON 3d 'ON ‘ON

393IS NA IT19INISN3T
11-00 9 096 LINAOHd 3A "ON ‘(001 L0091096) 2yHE02Y / 00209€6 ITIAOW 3A "'ON - HNILOVHL



8l

Z 11SS°9 xerjess

393IS NA IT9INISNT

11-00 9% 096 LINAOHd 3d "ON ‘(001 L009t7096) 2YHE02Y / 002709€6 ITIAOIW 3d "ON - HNILOVHL



Ll

Www $‘Gg = 8onod |-- *N-"3 seonod us sesuuop
JU0S 1uesodwo9 ap suoIsuswWIp s8] se1no| :enbieway

LINVAVY
NOISN3dSNS NA IDVAIT IA ADIL 0299¥S 12 £0020% Lok
NnoYo3 ¥6.9¥512 0090€£6€2 001
ERV ERECERIN 09€9¥512 0./2561 86
¥/€ X 91-8/€ SIA 1819¥S12 21900021 16
(5'0) ADVAITIA IDIL vrE9vSie 181561 16
91/ ANAN34 3TN0 12E9vS e 80261 06
37713ANOH 26297S1e ZL6L6161 68
IOVAITNA LHOSS3H 8€99¥512 0LZ0L¥ 88
91/ 3NAN34 I7111ANOHD 2289512 602761 /8
NOISHOL 3 1HOSS3H L6E9YS 12 v1€961 ol
Y3IA31 NA HION 3IANDIOd 80¥9¥SLZ  82¥XI6V961 .
ERV ERECRENER! 8GE9¥512 16256} €
3494V 3d IT9NISNT 800.¥St2 12022y 2
NOILdIHOS3a SN3IHVY 'av4d 'rdo.a
303Id 'ON 3d°ON 'ON
dASN3ANOL 3d IDVAI1

11-00 9% 096 LINAOHd 3d "ON ‘(001 1009t096) 2yHE02V / 0027096 ITIAON 3A "ON - HNILOVHL



9l

/!

10} Aoy 1oy peiniisans eq Aew |6 Aoy,

ARG

3SN3ANOL 3A IOVATT
11-00 9% 096 LINAOHd 3d "ON ‘(001 L009t7096) 2YHE02Y / 002709€6 ITIAOIW 3d "ON - HNILOVHL



wuw ‘g = 99onod |-- ‘N-'3 seonod us seguuop
oS Juesodwod ap suolsuswIp S| s8IN0] :anbieway

3131dNOD
ININIOVIdINTH HNOd
NOZVY9 Nd ISN3IANOL
(SNTONI

Svd 1S3N IT13ANOH
/NO1NOg ANV 13
3713ANOY/N0YO3
/3N0d - LN3IW31N3S
H3Avd 13 ‘3g4v
319NISNI ‘"3iLog
LNTONI NIHANVIN

Na 3ADv19NISSY
IOVAV13A AHOOOVH
SIA

19°¥/€ X 91-8/€ SIA
(90(140ddNs

ONN 81-91/S NOYO3
NON3L

IOVAVHENT.A 319V
INNILIY 3A 1HOSS3H
3NNOd
31044N0D NA IAYVYD
(ao)
J1044N0D NA IAHYD
(90)
31044N0D NA 34D
P

¥1 X 8/2 X 8/€ IT13ANOH
"ONN 91-8/€ NOYO3
3nod

NO1NOd

81-91/S NO1NOYg

("©™0) INOY NA LHOddNS
("©0) IN0Y NA LHOddNS
IOVAVHENI.A
33NDIOd NA 1H0ddNS
8/G X 81-91/S NONO4d
3104N092

33NDIOd
NIFd4d N@ IoIL

IoIL

NOILdIHOS3A

662c97S1e

1819%S1e
8c9vSie
68.9¥S1¢C
ere9vSle
Ge99vS1e
1/S9¥S1e
80€9v51¢e
68179vS1e

9¢vIvSie
YevrovSie
1829751¢
¥6.9¥S12
1929vSte

29Y51¢e
6.19¥S1e

v.v9vSie
0429%S1e

9.¥9vS1e
66179vS12
SN3ldV

303Id "ON

I8y ey

0.8¢61
86GS 1Y
126¢S1
¢19000Z1
09¢/61
005006€.
191S61
V12801
L.610V
L61€61
70266 |

6Gc/61
8G2¢/61

viviciel
0090€6€.
909881
H868Y
01500041
G8.v0Y
¥8.¥01

cees6l
S0S0v el
9€96¢1

82V X86E86 |
816661
L/v661

ave
(874
S6}
a6l
681
88}
cst
A4
14
124"

gcl

44"

611
8Ll
LLL
91l
€Ll
cahl
L

‘av4d 'rao.d

3d 'ON

‘ON

Sl

2 X ONN 91-8/€ NOTNOE
NI3H4 Nd 3911
3ITIN0d NA 3aHVD
IX91-8/€ SIA
3SI01341N3
1HddNs
JOVAVHEANIA
319y0 NA LHOddNS
8/G X 02-/1 SIA
3NN3L34 30 1HOSS3H
NI3H4 Nd 1HOSS3H
91-8/€ NOHO3
3104YN0D NA 3AHYHD
VP9l

X 91/E} X 28/€+'ITIIANOY
3nod

S 1v0

2/k-1 X 91-8/8 NONOE
NOHO3

NIHAONVW Nd 311N0d
3T13ANOH

SIA

3oL

3DHVHOIA

30 ¥n3Lo3143a
NoHO3

1H0SSs3H

NV3ddVHD

1HOddNS

81-94/S NOHO3
INVOIHD

NOTNOg

H3Ivd

THANYI

NNINZYd | N € JINV
N €3NV

ANV
T13ANOY/NOTNO4
SIA

J9IL

NO1N04g

3ISN3AANOL

NOILdIHOS3a

19/9¥S1¢e 9190tleL <29
6cv9vSie 19¢261 09
€019vGiIe €v0lyl 69
c8l9vSie 91900041 /S
28vIvSie c60661 99
611v9vSIe 6vcl6l SS9
levovSie 0Scl61 ¥
16097S1¢ 6cL.E1L  9¥
€evorsie 9G¢/6l €Y
8.v9vSie 0lv861 ¢¥
06,9vSte 009006€.L OV
/8¥9¥S1e 681661 8€
7829vSG1¢ 91EIEl6L  LE
ovv9vSie 6,661 9€
G9/9vG 1S ¢l90llel €
¥Ge9vSie ¥€c0oy €€
IvvorsSie €.v/61 ¢c€
€G29S 069/81 |€
c6l9vSie ¥86€L1L 0€
1809¥S1¢ l6v1IE€L 62
G0€9¥SIc 8cvX80LE6L /LC
Sv09vSie XeSvoLl 92
9lv9vSie 920461 G¢
Gc09vSie Xy0€S0L  ¥¢
9629vS1¢e /GGc6l €2
¥8.9¥SG1¢ 005089¢€. 1¢
v 19vSie 04/6S1 0O¢
FIYOYSie 6€9961 61
9v09vS 1S Xe81v0LL  GI
8EcorSic 18281 Vi
00€9vSie cl8¢6l €I
GL.6EL -~

6viveElL  --

6llccy --

cSlvey  --

S609¥S1C L268EL LI
L0E9YS1e €00€61 8
GL99vG 1S 8GE91ly L
LyE9YSIe 981561 9
90s0oviel ¢

C¢cXS6196} -

SN3IKY ‘av4d'rao.d
303ld 'ON 3A'ON 'ON
3SN3ANOL 3a H314VvO

11-00 9% 096 LINAOHd 3d "ON ‘(001 1009t096) 2yHE02V / 0027096 ITIAON 3A "ON - HNILOVHL



Gg 17 xeluew g gv

3SN3ANOL 3a H314VO
11-00 9 096 LINAOH 3A "ON ‘(001 100917096) 2yHE02Y / 00209€6 ITIAOIN 3A "ON - HNFLOVHL



€l

ww $‘sg = #onod |-- 'nN-"3 seonod us saguuop
1UO0S 1uesodwod ap suolsuswip S9| sa1n0] :anbJeway

H3vd 0SS9YS12 H99¢¢ v
¥ X 81-91/G NO1NO4g 286821 2L
IOIL 25,061 L
3ISN3AANOL 3A NOISNIASNS NA 1H0ddNS 98€9¥512 161961 0L
811" X S0S° X §'+ IT1IANOY £8Y9¥512 291661 69
G 1V ¥1-94/2 3113937100 NOYOI-IHINOD 16,9vG 12 00£006€2 89
13ANISSNOD 9££9¥512 LELV61 19
€ X ¥1-91/2 NO1NOg ¥S29¥512 8v202012 99
3INNILIY 3A H3AITI0D 2159512 678661 ¥9
¥/€ X 81-91/S SIA 0819512 2150001 €9
("@'D) NOILO3HIa 3 IDIL 8€£9vS 12 Lrlv61L 29
('©'0) NOILO3HIa 3a 3ADIL LEEIYS12 Ov.L¥61 L9
L1-8/S 3113437100 NOYOI-IHINOD 16/9Y512 000126€2 09
3T13aNoY ove9vS1e 8v/v61 65
NO1NOg 6EE9YS12 Lv.v61 85
140ddns £299%512 S9v.0% 15
090 X Z£9'} X €62 3113ANOY 2L29v512 196881 €5
4NN 02-2/L N0YO3 G6.9Y512 0080¥6€2 IS
VI 2k X 8/€ 2X 2€/L ' IT1IANOY 0829%S12 Z18EL 161 St
J1N3A INSINVYOIN 3a INOV1d GEEIYS1e ZELY61 Ge
91/S IT13IANOY 2009%S 12 0050001 o)
¥/€ X 91-8/€ SIA 1819YG 12 2190001 82
NOILO3IHIA 3d LNV10A NA NVIdVYHD G999¥S1Z  8ZYXYS8vLy T4
HN31934NI ‘NOILO3HIA 3d 1HOddNS 200.¥512 LES02Y 22
NOILO3YHIA 3d INVIOA NA HNILVLdvay YE29YS12 1£2981 4
NOILOAYIA 3d NOHONYIA G/¥9¥SLZ  82YXSLE861 0e
NOILO3YId 3d ANDV1d YEEIYS12 62.761 61
NOILO3YId 3d IDIL v.£62Y 91
4NN ¥2-8/€ N0YO3 28.9¥512 0090¥S€2 Gl
8/€ IT13IANOY £009%S 12 00907001 !
WP 9L X ¥/1-} X 2€/52 3113ANOY 1909%512 X6v.LI2h €l
34g4v.d 33SN4 3a NYAdVYHO 909512 P AT} 6
G/-¥0€S1# INNILIH 3A NVIANNY £509¥512 6200002} 8
VI 9k X 8/G-} X 2€/S¢ IT1IANOY 9909%512 X8vLIgh L
0€2'L X 2" 3713ANOY 0529512 H9929 9
('@'0) 3gadv.a 33snd £859Y512 880€0Y S
('©'0) 3”adv.d 33sn4 2859vS1e /80€0Y 14
N31SS3.d IOV 19NISSY 1899vG 12 89181Y 2
NOILO3YHIA 3d LNVIOA 8ZrX 168y L b
NOILdIHOS3a SNV 'av4 'rdo.d
3031d 'ON 3d°ON 'ON
NOILO3HIA V1 3d I19INISN3

11-00 9% 096 LINAOHd 3d "ON ‘(001 1009t096) 2yHE02V / 0027096 ITIAON 3A "ON - HNILOVHL



cl

11"z HHSalsS xe-Bunesis

NOILO34IA V1 3a 3T19INISN3
11-00 9 096 LINAOH 3A "ON ‘(001 100917096) 2yHE02Y / 00209€6 ITIAOIN 3A "ON - HNFLOVHL



L

€2¢.€-€€2-008-} uoneuns 3 sbbug

:SNOSSaP-10 9IOWNUD
Jnajow ap juedlqe;} 9410A Jnod aiql suoydolgl 8p oJswNnu )
Zawe|oal ‘Inajow ap abueyodal ap 18 89IAI8s ap sa9a1d sap Jnod

‘ww $‘Gg = 9onod |— *n-"3 seonod us sedu
-uop 1U0S Juesodwod ap suoIsuUBWIP S8| s8N0l :INOHVINTY

Ennllalele] ov2orsie G6v/81 16
I X 91-8/€ SIA 2819v512 9190002} 06
¥/€ X ONN 8+-91/S NO1NOg 0619¥512 1/8171 /8
S 1-G 1VD X ¥ X 02-91/2 NOTNO9g I6L9YS e LEBELL G8
¥/1-1 X 91-8/€ SIA 029090} ¥8
371NH.A 3dvdNOS /8282v 28
ITINH.QA NVYANL L119¥512 9518y 18
I X 81-91/G SIA 906€81 6.
('@ *0) IN3W3ddVYHO3.d NVANL 68509} L2
(‘"9 '0) INFW3ddVYHOI.a NVANL GG66S 0.
XNIIDONI IS NA FIHNLINHYD 16£G9 L 69
HNITVHO-Idvd €L19¥512 629971 29
ONN 02-#/1L NOYO3 6./9Y512 0070 1LSEL Sv
91/ 3113ANOY 009¥S 12 0020001 A7
NYANL NA 3DvHY3IS 3a 3di4g 6909512 X/8VEZ ) .€
SERRELS)
-NI13-vdvd 411V11NOV4 INFWNdIND3.d N3Ar 0609512 081.E} 62
JON3ISS3A ILINANOD 0.59%¥512 GELLOY 82
SIA G/99%Ste 8GE91Y 12
31041NOD 82YXELV 12 02
Nv3ddVvHO 8120eh 8l
3ON3SS3.a HIOAY3S3Y £659¥512 12000% Gl
dN3LOW NA 31TNOd 900.¥S12 2.YS0v 4!
31044N0D NA IAYVYD 1289512 02EY61 6
XN3IONI IS £2.671 2
19-2¥v0-222901
37300OW 3d 'ON SHOIYG YUNILON ~ ------ ------ L
NOILdI42Ss3a SN3IHVY 'dvd 'rg0.d
303Id 'ON 3 ON 'ON

dN310N
11-00 9% 096 LINAOHd 3d "ON ‘(001 1009t096) 2yHE02V / 0027096 ITIAON 3A "ON - HNILOVHL



ol

LT 1S 1Aog-sq xal-auibus

S3T13ONILIA-VHVYd
dILV1TINJV4d LN3NdINO3

dN310N
11-00 9% 096 LINAOHd 3d "ON ‘(001 L009t7096) 2YHE02Y / 002709€6 ITIAOIW 3d "ON - HNILOVHL



ww ‘g = 8onod |-- ‘N-"3 seonod us seguuop
JU0S Juesodwod ap suoisuswip S8| s8ino] :dnbieway

ININIANON 3A 3OIL 0Siely 6.¢
3T13ANOY 6099vS1¢ 96250 €ec

S 1VO IX¥H-91/2 NOTNOYg 8189¥G12C 91208.Lv. cee
31TNOd 2c99vSie 182¢.0v L€C

090 X £E9'} X €62" 37113ANCY ¢leovSie /96881 0cc
140ddNs G.G9vS1e Y9G 10 9¢¢e

3104d4NOD NA 3d4dvoO 6899¥G 1S 61E€01 Gce
JdNN3134 30 1HOSS3d 8899v51¢ /81E0Y lee
140ddNs G8E9YS e L€1961 9l¢

13NISSNOD €6€9v51¢ ¢lco6l Lie

VI 91 X 8/G-1 X 2€/G2°3T1IANOY 9909vS1¢ X8v.llcl S0¢c
S3INTNOd NA 3d4voO GceovSie 81EV61 06}
S3NMNOd NA 1HOddNS Y2eavsie L1IEV6L 681
JOVAVHANG.A 3911 6c€9vS1e €cev6l 88l

VIOl X 2 Xee/€e3TIaANOY /829¥S1e 0lceelel /81
3SI0OL3YINT 82E9vG1e lcev6l 98l

S 1vO t/€-2 X ONN 91-8/€ NO1NO4d 89/9v51¢ ¢c90tlel a8l
1IN3IWINNOILVLS 3d NIFH4 3d 3INSIOd L/¥9¥Sle  S0SXEO0T861 781

3SI0OL3YINT /809vG1e LS0.€1 €81

1INIW3IANOW NA 1HOSS3Y SvvovSie 9Gv/61 8.1
1INIW3IANOW 30 3OI1L Y6E9vS 12 V12961 9/1
ININIANON 3A IOIL Y€99¥G 12 6€G801 Gl
noydod LEVIYSLe 68¢/61 ZAt

889°1'NVdS H31N3O'd3d33A 8¥99¥G 12 oeveLy 0L}
ONMHVYd IMVHE ' HO LV 8099%¥G12 YASTA=10) 4 91
G§29" HSNd 1NN G0€8cYy 991
JOVAVHANT.A 1HOSS3Y 82¢09vS1¢e X604S01} 191
3ONId 8L19¥G12C 7817691 09l

INAN34 IT1IdNOD 0c89vS1e ¢1¥0c09. 65}
3INN3134 30 1H0SS3d 6€L9¥G12C H.i6v¥ €Gl

¢/ X 81-91/S SIA 6619¥SG12C 80G061.1 54
¥/€ X 81-91/S SIA 0819¥S1e ¢1S000Z1 Gel
ONN 81-91/S NOHOF 6819¥S12C 00S006€2 9Ll

NOILVAIHAA 30 3911 v.99vG 12 av.lSly 66

140ddNs LE99vS1¢e Y2001y 08

ONNg/k X ¥/L SIA 9019¥Sie [A%444" V.

S 1vO '8+-91/G NO1NOY 86.9v51¢ YvS06v1.L €L
140ddns 01L€9¥Slc 8chX0cceEB| 0.

NI3dd4 NAd 37vd3d Nad 3911 /8€9¥51¢ 002961 79
31044N00 0809¥5S1c 6960€ 1 98

3INMNod 0€e9vSie 9ceEV6 1 cs

91-8/€ NOHOZ 0629%¥S1e 009006€2 8]

31TNOd LEEOVS LS L2Ev61 0S8

S 1vO v/e-1 X ONN 91-8/€ NO1NO4d 99/9vS1¢ 71901 1cL 6V
JTvd3d Nd 37043IANOCD LEBIYSLC HE888 cv
INININNOILVLS 3d NIFdd Nad 3911 €Gv9vGie ¢cll6l Ge
NYINNY LS09vS1e 100000c €e

NIZdd4 Nd 3911 €65997SG12 908€0t 6¢

NOLNO4 Sy80v 1 €¢

1IN3IW3IANOW 3a IOIL 0S¥9vSie 09961 cc

NI3dd4 NA 1HOSS3d ¥S99vG 1S 8/9¢€1v LI

VI 9L X 9L/€L X ge/€L'IT13ANOY ¥829vG 1S 91EIEL6] Gl
310 0£09¥S1e X€8GECL ¢

MV9YY DHOL4dNL ‘NOISSINSNvdL  --------  ------ I
NOILdIHOS3a SN3IHV ‘av4d 'ra0.d

303id 'ON 3d 'ON ON

LIN3INNIVHLIN
L1-00 9% 096 LINAOHd 3d "ON ‘(001 1009t096) 2yHE02Y / 0027096 ITIAON 3A "ON - HNILOVHL



SL/E 66 02 1opus) 9pd X81-aAUp
> /
ee/\@@@ \E «*/l\w

LININNIVHLINI
11-00 9% 096 LINAOHd 3d "ON ‘(001 L009t096) 2yHE02Y / 002709€6 ITIAOIW 3d "ON - HNILOVHL



wuw ‘Gz = 9onod |-- ‘N-"3 saonod us saguuop
1U0Ss 1uesodw oo ap suolsuswip S9| se1no] :anbJeway

IT1LNIT 30 LH3SNI ¥929vSie 192881 16¢
8/€ X 02-¥/1 SIA ¥029vS1e 9010094 | 8¢
81-91/S NOHOZ-IHLINOD €6.9v51¢ 00S0€6€L 9€¢c

SOOHO-3dVvd NA 3SI0L3H1NT 6199151¢ 621901 Gee
NON3Ll ¥V JHOVLLY EYe9vSie 191G61 8¢¢
10dvD NA 3ANO4 00¥9vS1e G6€961 8l¢

10dvO NA LOAId 3d 3911 9€99151¢ 291601 YARS

¥/€ X ONN 81+-91/G NOTNOY 089512 2160912 €12
("©0) Svd SN1d NVANNvYd £929vGIe  82PX992881 902
(‘@'0) sSv4g SN1d NVYANNvd 2929vSle  82hXS9288| 502

JTOSNOOD NA FOVI9INISSY €999¥G12 6.SV1v 96!
81-91/S 3113437100 NOHOI-IHINOD 68/9v51¢ 00S006€L v61
JT1LNIT 3d NOILY3SNI 8/99¥S12C 00991 161

P/€ X 81-9}/S SIA 0819¥S1e 21500041 68}

P/1-1 X 8+-91/G NOTNOY 02S0csv . €8l
HN3IH34NI AHO49 Nd Nv31gvL c0€9vS1e /S0€61 4]
13NISSNOD Y0E9vGISe 82 XcOlLE6! 181

SISSYHO 0499vS1¢e €906y 08}

13NISSNOD LGE9¥S1e 82cS61 Ll

8/S X ¥2-0} SIA 2c999vS1¢e 9.,00v 9Ll

3ISH3IAAVHL L1€9vS1¢e €vcebl Gl

3JON3SS3.Ad 1HOddNS €LyovSie 928961 S9l

c/IXP/1 SIA 9019¥S1e [4%444% a9l

JON3SS3ATHNOd ITTILNT 91€9¥G1c 8chX62cE6| 191
¥/€ X 91-8/€ SIA 1819¥51¢ 21900041 6S1

SIH93d 3a ¥31noNo4g L0S9¥S1¢e GEG66 1 asl
140ddNns 9299vS1¢e 208.0% 1Sl

d1v.d 3341N3.d 1LINANOD [44%4°2% oS}
3SSV1 3d 140ddNS LLEOYSLE 82 XPece6! 8¢l

10dVvO NA IANVYO dHIoL1Nnd 0€c9vSie lc6v8l e}

SIA G/99¥S1¢e 8GE91V ocl

¢/ X 81-91/S SIA 6619v51¢ 80S067.L1 89

dHN31d3dNS 3OVI13L1LV.d 344Ve €v99vS1e 08ccly 8g
81-91/5 LNYNDO19-0LNY NOYHOF ¥829¥S12 005089¢. cs
HN3ISSILHONY e X0.L8Y L¥ PAS

P/€ X 81-91/S SIA /819vS1¢e ¢1S090Z1 9€

d4N31LON 3d 3113N0V1d ¥8E9¥S12e Gclo961 7€

('@'0) ILNIHVYLSNYHL ITILNTT 092¢9vGIc  669XE9288I G¢
ITHO 80/9v51¢ 6.1€cy 8l

('9'0) ILNIHVASNYHL ITLNTT 1929¥G1le  669X19288| Sl
10dVvO 2989¥SGle  2evXvOvrSch 4

adod 3a Nvangvl 9Gv9vSlc 8chXEBL.LGI S
NOILdIHOSs3a SN3IHV ‘dv4d 'rg0.d

303id 'ON 3d ON ‘ON

S3LNIFON3/SISSYHO
11-00 9 096 LINAOHd 3A "ON ‘(001 L0091096) 2yHE02Y / 002709€6 ITIAOW 3A 'ON - HNILOVHL



2J” L bsny-ayje xa}-sisseyo

v

S3LNI3ON3/SISSYHO
11-00 9 096 LINAOH 3A "ON ‘(001 L00917096) 2yHE02Y / 00209€6 ITIAOIN 3A "ON - HNFLOVHL



ww t‘Gg = 9onod |-- ‘N-'3 saonod us saguuop
U0S Juesodwod ap suoisuawip S9| saino] :anbieway

"'Vl 91 X 8/ X 2€/6 31T3ANOHY 1/229%S1e 9171606} ([0

IINAON 6v89%S12 vE8161 v6
SIA G629Y5S12 0vS261 €6
SIVNYVH ZHorsie 619961 26
J1Y31L1vdE 3d ITONVS v229%S12 022061 L6
3J14311vg 3d INHO9 NA I1043IAN0D 6S59YS12 ¥2.00% 06
JOVAVHEINT.A
319y 3A IOV TINOYYIA 3d HNILdNYYILNI 1SY9vSie 208.61 /8
JTINOdNV.d LNYHNOD 3d 3SI4d 1029vS 12 2resLL 6.
IOVIANTIV.A SIYNHYH £2E9Y512 9/2v61 W
¥/€ X 81-91/S SIA /819¥S12 2150901 G5
NOLIV1HNIONOTd O3AV 3AIONTT0S v629vS 12 105261 e
IHNO0Y ANHOL 3A ITOHIANOD 2809%512 €9G1E1 2y
2/k X 02-¥/1 SIA 0129vsie 80¥02LLL 8%
JOVINNTIV.A SIVNHVYH 8959512 86010% oY
S3IHVHC S3A N3 LdNYYILNI 0S09¥S12 XZHLOkH ve
ANIVHO/310 0r99¥SLe GE6LLY €e
JOVINNTIV.A HNILdNYHILNI 61LE97S 12 0SEE61 0g
393IS 3d N3 LdNYYILNI v.S9¥512 SYS10Y 62
343144V 21431 1ve’ .22 HION'319yD ZLL9vS1e L6VSY L 82
ONN 02-/1L NOYO3 6..9%Sle 00v01SEL 12
3434V 02'31dISNd 0029%512 8G1G/1 oz
"N3ddvNaa na 319yo 9v99vSLe v682 1LY G2
adod na nvangvL Na 31gyo 9559512 £6200% ve
9GS 1# ATNOdINY £/99Y¥512 resivy 22
(rgsiy)
S3HVHJ S3A LNYHNOD 3A S3SIHd S3A SIVNYVYH 9229vSie 652£81 4
SIHD INIWIHONTTONI.A NI LdNYHILNI S029%S e 8€19/1 91
J14311vdg 3d Ovd £629vS1e 16981 8
¥/€ X ONN 02-¥/1 NO1NOg £089Y¥512 2Lr09.L1. 2
ACt I3 LIV 2919512 GovE9| b
NOILdIHOS3a SN3IHV ‘dv4d 'rg0.d

303Id 'ON 3d 'ON ON

3INOIYLO3T3
L1-00 9% 096 LINAOHd 3d "ON ‘(001 1009t096) 2yHE02Y / 0027096 ITIAON 3A "ON - HNILOVHL



uondo,| sainay,p INs}edIpul| 09AY

6G

%

“eol

uondo,| 8110JNX8 AZ| 09AY

4-S10L

.

3NOIY.LO3T3
11-00 9% 096 LINAOHd 3d "ON ‘(001 L009t096) 2YHE02Y / 00209€6 ITIAOIW 3d "ON - HNILOVHL

Y



€

(ELODWATANOIDV) (3100 WATINOJOV)

'39v19YO NA LINJININNOILONOS NOd ANILOEINNOD ANALOINNOD
ST19INOINY S 387 H3HNSSY HNOd %OVSH N3  SIHPH Pioq 9p nedlqel. SIBUIRH SISSEY) IV + S + g [30ovHdvINGa
3SIN3Y 3413 INJAIOA S3T13 [——l
SHNILOINNOD ‘37300W NA NII1LIHLINI 1 HNOd P v+ lv+g [ JHOHVIN
—O— $33AINT 313 INO S3FT0SI © a w+g | FovwnTy
S30NId S371S :3N0OHVINTY oz /AHOHVI
S3T9IAOINVY-NON S3370SI SIADONId 0D ©O IW+OD+IN | 13"HY
SHnalOIHNNOO O g «S1Ivd,,  LINJHIO | NOILISOd
— IOVINNTIV.A HNILOVLINOD
SIAUVHd

HION

@ NNYE
FHIINNT ANILdNAFFILNI

(NIOT NV SIHIINNTINI/L 009€ & N VO ¥ SLTOA ¥ et
,,,,,,,,,,,,,,,,, 1
r \S‘\ JONVHO '

I [ T
| HNILVYNHILTY 3doia NU/L 009E © STHIdNY § 30 V0! i
! i 311IN00Yd ¥ 39VHIV103,d 30 INILSAS I1'-------- - - - -~
o ; ﬂmf\_:_._b’_o - Y

(EIHONVHEI)EICI 153 FOHYHO 30 IWILSAS (/L 0098 ® 00 dINV ) FDHVHO  3ai0nm 00 2ewassaa

37)IN/L 009€ @ "NIIN VO S1TOA 82 30 INIFLSAS NA INIWIANIH 1344V, ANVOHO

|
|
oy ! JNONXYIN NOS VHONTLIY
W\ JONVTIIHE V1 ‘IHITI00V 1S3
Tinanos §|  "YN3ILOW 31 ANVND :vH3SSIvE
gyl S3HVHd SEIGnEIONFv]"I‘IIHE!
24IvHOH V1 '1INITVH NV 'HNILOW
Son O ynalanoo Nd 3SS3LIA ¥13a NOILONOA
N3 YHIONVHO SIHVHd
(3YANITAIO 3718N0OA ¥ SHNILOW (41LVLINOVH) SHG JONVYT111HG V1 ONOd
ST1UNS S31oM0a 2) 3NOIHL03T3 F1DHINI.A
@ onoevi O | gl o 30HNOS IHdOHd HNAT
30 38NLH3ANO | IOVINNTTY | .30 IN3SOdSId STHVHd S31
® 314311vE V1 HNS SIHONVHE
3413.a N317 NV 1V103dS
HN3LYNHILTV.d IWILSAS NN.a
o ‘ 3dINO3 1S3 HNILOVHL FHLIOA
steuIeq
| Sssep 2 InoHvINTY
: HNILOINNOD LNVLINDYHID-LHNOD : %
I | §
-9 \b | ;
| R A A 55 N |
! ANILOINNOD !
| NOILONOI |
| T
| [d
| |
| —LO*
; moobnoN wo— |75 [/ s NN ®
| 3931S NA HNILdNYYILNI > HION YahY T\
| HION Al
| T HION
L 1 S S S J
| |
| |
| | HION
! SH3IA3H SNVA Svd !
: J1LNNY3d SH3IAIH : HION
| |
777777777777777777 dn 37vaad
SO NECERESIAZLIE]
(3aLnvH 3va3d) HION I !
v ! !
OO0
| 1 I
! |
: O X O—
S |
3HONVIE ) 3IHONVI8
|
| |
- (H1L¥LINOV4)
HON ! | 37gI1Sn4 ENTEERENT
|
: ESlIe] 3I9N0Y
,,,,,,, 1
HIREEVIES JAIONITOS 3143, 1vg
o111
- +
4-LLHOS
VINIHOS

11-00 9% 096 LINAOHd 3d "ON ‘(001 1009t096) 2yHE02Y / 0027096 ITIAON 3A "ON - HNILOVHL



g e JONVHOZH 3 $3031d S31 13 NIILIHINIT
g g e e e oo ALLNYHYD
L geig e e e e e S2INYNOSTY53a
o e e e 2531S NQ ITENISN3
e ettt 1SN3ANOL Y11 30 T6YAZ 30 HIIAT
S, 1SN3ANOL 30 HALHYS
g | e e e NOLLOZHIA v 30 T1GNISNS
Lo s e e e e e HAZLON
e e e e e LNIWANIVHLNG
e e e e e e e e e S3LNIZON/SISSYHO
(it e e e ANOINLOE3
G oo e VINZHOS

S34H3I1VIN 3ad 319Vl

9991d €| ap uonduosaq .
909Id B| 9p 0JOWNN «

.(00110091096) 2rHE02Y / 002709€6, - S|9POIN NP OJOWNN .
,JAnaloel] , - INpoid

:SJUBAINS Sluswaublasual s8] sinolnoy zeuuop ‘ebueydal ap sadold sep zepuewwod SNOA anbsioT
‘abaIs 8] snossap ‘o|ig,| INS BISANOI]} 8S INpoid np 8j9pow ap oJownu a7
J81ind1ed a[9pow ap 0JownuU un B unajoel} anbeyn

‘uoneoiuapl,| Jayjioe) Jnod spuelb
sn|d 1S 9aJ4juoW BLIBSSIA BT “INd8joel] 8110A 8p abejuowsp no/ie abeyuow 8| suep apinb un swwod
|[enuew 89 sed zas||In,N "918yde zaAe SNoA anb ajopow 9| Juswajoexs Jajuasaidal sed juannad su
suoljesisn||I se -abueyoal ap sed9ld S9| JopuBWIWOD 8P UI0SA( B 3||19/|I puenb unajoel) np S8ayd
-e1op op so291d sop uoeoIIudPI,P SUSAoW S8| D9AE JUdID 9] JIUINO} Jnod BUISSapP 919 B |anuew 89

TANNVIN 3O H3SI11LN LNJININOD



'N-"3 xny swdw
011020 ¥ A8d €lviEY SivONved () v

enbnejsolpAH eq Insjoel] 2 00270956
Sa|9poN

S903ld saq [onuep

dNOILVLISOHAAH 3d HN31OVHL




